Functional Design
ISO/ FDIS-IDMP DATABASE 11238

CBG-MEB: Department of Substances

Herman Diederik and Ciska G. Matai
in cooperation with

CBG-MEB: Department of Pharmacovigilance
Anja van Haren
CBG-MEB: Department of Int. Affairs/ ICH
Stan van Belkum

COLLEGE
TER BEOORDELING VAN

February, 2013

GENEESMIDDELEN

c BG
M E B

MEDICINES

EVALUATION

BOARD

for human use

Medicinal products

Supports the
Committee on Safety
Evaluation Board Assessment of Novel Foods
Agency (VNV) in the assessment

of novel foods.

Evaluation Board

Commissioned by:
Ministry of Health,
Welfare and Sport

Supports the
Veterinary
Medicines Board
(CRD) in the

assessment of
wveterinary medi-
cinal producis

Commissioned by
Ministry of Agriculture,

Nature and Food Quality 2

2/2/2013



cB G

ORGANISATION STRUCTURE

Executive Director

E—
B —

Department of
Substances

ﬁﬁﬁﬁ [ ] I I |

PR/Comm gy
B —
Bl —

c B G

L
Current Substance Registration System

— Product
Frocedure Authorisation Marketing
A A A
L egal Stat isAppliedF ar IshtarketedAs
egal Status N
for SUDPJ'}‘ - AL horisedAs
hasLegalStatus ——=|  Manufacturer
lsMarufacturedEy
Target . - Meaticinal .
Population | esTargstapuaton | Product i
isCwnedBy Marketing
IabikaricataciAa »| Authorisation
Halder
Package - IsCensiLibed O
———hasRoute- “hasFonm
Y Y Y
Route of Pharmaceutical Phammaceutical
Administration Product Dase Form I

Figure 2-1: Relationships with Medicinal Product Business Concept
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Pharmaceutical Product Representation in “ICI”, Tablet
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Connection between Naming Active Substance
“Dutch name field” and wording in Chapter 2 of SmPC
1. NAME OF THE MEDICINAL PRODUCT

<<=Product name>> 2 mg/0.625 mg tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tablet contains 2 mg perindopril tert-butylamine equivalentto 1.67 mg
perindopril and 0.625 mg indapamide.

Excipient:

Each tablet contains 33.74 mg lactose.

For a full list of excipients, see Section 6.1
3. PHARMACEUTICAL FORM
Tablet.

Oblong. white, slightly biconvex tablets with bevelled edges.

c B G

A
Connection between Naming Active Substance

“Dutch name field” and wording in Chapter 6 of
Patient Information Leaflet/ Package Leaflet

PACKAGE LEAFLET: INFORMATION FOR THE USER
<<Product name>> 2 mg/0.625 mg tablets
perindopril tert-butylamine/indapamide

Read this leaflet carefully before you start taking this medicine.
6. FURTHER INFORMATION

What <<Product name>> tablets contain

—  Theactive substances are perindopril tert-butylamine and indapamide.
Each tablet contains 2 mg perindopril tert-butylamine equivalentto 1.67
mg perindopril and 0.625 mg indapamide.

- The other inactive substances are microcrystalline cellulose, lactose
monohydrate, sodium hydrogen carbonate, colloidal anhydroussilica,
magnesium stearate.
10
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Connection between Naming Active Substance
“Dutch name field” and wording in Marketing Authorization License

registraticnumimer RWG 103269
naam van het geneesmiddel Perindopril tert-butylamine/Indapamide 200,625 A tabletten
20,625 mg
farmaceutische vorm Tablet
werkzame stoffen en
hoe!re_elheid per INCAPAMIDE O-WATER D625 mafstuk
dosenntgsf_e“he'd of de PERINDOPRIL-TERT-BUTYLAMINE 2.0 marstuk
concentratie OVEREENKOMEMD MET
PERINDOPRIL 1.668 mag/stuk

naam en adres houwder van de Apothecon B

handelsvergunning Mijverheidsweg 3
3771 ME Bameveld

datum van afgifte & april 2009

datum van verlenging voor 11 januari 2012

onbepaalde tijd

afleverstatus Litsluitend recept

wettelijke grondslag

Utrecht, 02 augusius 2012

Art 10({1), Directive 2001/83/EC, generic application

S

Deze pagina('s) vormt (vormen) samen met de laatst goedgekeurde versie van de samenvatting van
de productkenmerken de handelsvergunning.

11
Active Substance Record Representation
Custom Object: &3 9999910182 - PERINDOPRIL-TERT-BUTYLAMINE
Close
Class:  Substance (readonly)
Property Value
CBG Number: 9999910182
(CAS Number: 0107133368
Dutch Name: PERINDOPRIL-TERT-BUTYLAMINE
Homeopatic Name:
Preferred Term As Inactive
Ingredient:
Quantity Indicator Inactive
Ingredient:
P RMS:
Harmonised Substance Data Lock
Point:
"BUTYL(TERT)AMINOPERINDOPRIL"; "PERINDOPRIL TERT-BUTYLAMINE SALT"; "PERINDOPRILBUTYLAMINE (TERT)"; "5 9490-
3"} "TERT-BUTYLAMINOPERINDOPRIL"; "1H-Indole-2-carboxyiic acid, 1-{(25)-2-{[(15)-1-(ethoxycarbonyllbutyllamina}-1-
Active Ingredient Synonym: oxopropylJoctahydro(25,3a5, 7a5)-comp.with 2-methyl-2propanamine (1:1)"; "Coversyl"; "2-Methylpropan-2-amine
(25,385, 7a5)-1-((25)-2-[[(15)- 1-(ethoxycarbonyl)butylJaminoJpropanoylJoctahydro-1H-indole-2-carboxylate."; "Perindopril
erbumine”
Origin:
Latin Name: PERINDOPRILUM TERT-BUTYLAMINUM
INN Name: PERINDOPRIL-tert-BUTYLAMINE
English Name: PERINDOPRIL-tert-BUTYLAMINE
Inactive Ingredient Name:
Notes: Mol. Gew,: 441,60 Mol. Form,: C19 H32 N2 05 , C4 H11 N Polymorphism: De stof kan bestaan in een amorfe vorm
(Manufactorer LEK) of in diverse crystalliine vormen; Alpha criystalijne vorm: Krka
=]
12
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Path *: Object Stores > Nice »Medicinal Products > M > ME > Menopur--Dr. Fisher Farma B.¥. > Menopur 75 IE, poeder en oplosmiddel
voor oplossing voor injectie - 102479 > Y004 - Herstelzaak humaan - Approved > Pharmaceutical Products > Poeder voor oplossing voor
injectie » (1 Ingredients

Filter Folder for documents where:

[3) Gat Info _'I]JJBookmark ] dd Ta Shartedts
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Show Advanced Criteria

Document Titke Icnntains j ‘
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I Jflacen 3) L - IE/FaCOn et anddeel
MENCPALZEGONADOTROFINE 2000 == _ Actief
@ IE/mg 2000,0 = EIM bectanddsel
[ HATRIUMHYDROXIDE (3] Ibliigﬁfdded
@ MITROGEN {HEAD SPACE) (E 941} (RI) Inactief
bestanddeel
Inactief
@ POLYSORBAAT 20 @ hestanddsel
Inactief
@ ZOUTZULR @ bestanddzel

Apply Filter C\earl
Wigw: |Detailed 'l Shiow Thems: | 500 =

Composition Group

Samenstelling
overeenkomend met

Samensteling

Samenstelling
overeenkomend met

Samensteling
Samenstelling
Samenstelling
Samensteling
Samensteling
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Background

Pharmacovigilance

jurisdictions (countries & regions)

Identification of the medicinal product involved in the
adverse event report is critical:

— Specificity within an adverse event/reaction report
— Clear and accurate communication across

More specificity leads to more accuracy in analysis

14
14
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European Commission Estimation

L
* 5% of all hospital admissions due to ADRs

* 5% of all hospital patients experience an ADR
« ADRs 5" most common cause of hospital death
e 197,000 deaths per year in EU caused by ADRs

* Total societal cost €79 billion

=

Latest news oﬁ-Pharmaceuticals

ZEUIS going
zto change
the world
and this is
the plan...

T
Make the right choice £ m
A | 5

Better protecting the patients

i —
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ICH Background

ICH M5 Obijective:

Develop harmonized standards building on
the regulatory and technical processes
established in the 3 ICH regions and
observer countries

— Standardize terminology/controlled
vocabulary concepts and models related to
medicinal products

— Standardize the exchange format of regulated
medicinal product information

17

ISO IDMP Standards (1)

Set of 5 International Standards:

prEN ISO 11615 Health informatics — Identification of
medicinal products - Data elements and structures for
the unique identification and exchange of regulated
medicinal products

prEN ISO 11616 Health informatics — Identification of
medicinal products — Data elements and structures for
the unique identification and exchange of regulated
pharmaceutical product information

18
18
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ISO IDMP Standards (2)

= prEN ISO 11238 Health Informatics — Identification of
medicinal products — Data elements and structures
Health informatics — ldentification of medicinal products
— Data elements and structures for the unique
identification and exchange of regulated information on
substances and specified substances

= prEN ISO 11239 Health Informatics — Identification of
medicinal products — Data elements and structures for
the unique identification and exchange of regulated
information on pharmaceutical dose forms, units of
presentation, routes of administration and packaging

= prEN ISO 11240 Health informatics — ldentification
of medicinal products — Data elements and
structures for the unique identification and exchange
of units of measurement

19
lte}

Scope

Together, these five standards:

» Define

» Characterize

* Uniquely identify

regulated medicinal products for human use

Support the entire product life cycle management:
» Development

» Authorization (approval)

» Post-marketing

* Renewal or withdrawal as applicable
20
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1SO-IDMP SUBSTANCE DATABASE APPROACH

Medicinal Product:
“Regulatory Product Information

Substance
[Substance ID]

Specified Substsance
Group 1

Quantification
add Substances

21

CLASSIFICATION SUBSTANCE ISO-IDMP-DATABASE

Jump to Parent
Specified Substance
Group 1, 2,3

Parent / Child

e
[ ooz |
| Froenisesiace |
poaserenamms
L

22
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Layer 0 [Chemical Substance]

Equivalent Value: [ < 1,0000

]
Def Def. | [Mol. weight Parant)[Mol. Weight Child)
PREFERRED NAME * 1SO-IDMP-ID *
CLASS SUBSTANCE [« CHEMICAL SUBSTANCE
[CHILD SUBSTANCE- [CHILD SUBSTANCE-
r Salt form -1 (Mineral)] Salt form-1 ISO-IDMP-ID]
[Field Value]: [ALPHA-NUM-CAP-SIGNS] [Field Valug]: [ALPHA-NUM-CAP]
(Language Controle ISO-code: ENVS)
flelation Fieid
See below
.
[PARENT SUBSTANCE] PREFERRED NAME 1SO-IDMP-ID
[CHILD SUBSTANCE- [CHILD SUBSTANCE-
[Field Valusl: [ALPHA-NUM-CAP-SIGNS] _I Salt form -2 (Organic)) I" Salt form-2 ISO-IDMP-ID] |
(Language Controle ISO-code: ENAVS] [Language Controle 1SO-code: ENVS] [Field Value]: [ALPHA-NUM-CAP]
l [Field Value]: [ALPHA-NUM.CAP SIGNS]
Relation Field
See below
oV [PARENT SUBSTANCE] PREFERRED NAME 1SO-IDMP-ID
(rHINN; USAN; USP
EN o [CHILD SUBSTANCE- [CHILD SUBSTANCE-
i ot ERdvalsE PR M CAR SIS | IS Salt Hydrate] | Salt Hydrate |SO-IDMP-ID]
‘“:’;‘::‘W:;“:Bm [Language Controle ISO-code: ENVS] [Field Valua]: [ALPHA-NUM-CAP-SIGNS] [Field Value): [ALPHA-NUM-CAP]
{Registration Dossier) 3 [Language Controle ISO-code: ENVS]
Spui:ed Sl;‘;spuﬂo! [PARENT iUBPST[:\NCE- PREFERRED NAME * 1S0-IDMP-ID *
lame, - .|
Group1,2,3 JS0-ADMETION _ [Field Value]: [ALPHA-NUM-CAP-SIGNS] [CHILD SUBSTANCE-
[Field Value]: [ALPHA-NUM-CAR] |4 [CHILD SUBSTANCE- Hydrates mono, hemi,
— Hydrates mono, hemi, di ] di, ISO-DMP-ID]
—HILD MAP [Language Controle |SO-code: ENIVS] [Field Value]: [ALPHA-NUM-CAP] u
More infomation RETURN TO
| (Parent Substance Preferred Name 1,2,n] | [ [Parent Substance Preferred Name(s)] |

[Parent Substance - ISO-IDMP-ID 1, 2, n] [Parent Substance - ISC-IDMP-ID's]

23

CLASSIFICATION SUBSTANCE ISO-IDMP-DATABASE LAYER DEFINITION

Layer 0.0: FLOW CHART CHEMICAL SUBSTANCE

Layer 0 [Chemical Substance] PREFERRED NAME and ISO-IDMP-ID (Parent Substance)

' '

Parent/ Child Specified Substance Name/ ID Group 1, 2, 3

'

Layer 1 [Chemical Substance] [Naming and Coding of Parent/ Child Substance]

'

Layer 2 [Chemical Substance] [Molecular Formula, Molecular Weight, Molecular Structure] [Parent/ Child Substance]

Y

Chemical Substance Role Classification of Isomers/ Impurities/ Degradant/ etc:

Child Substance Name/ ID and
Equivalent Value Child Substance/ Parent Substance

Chemical Name (Parent Substance and Sructural Related Substance; Molecular Structure an Molecular Weight

'

Layer 3 [Chemical Substance] [Naming and Coding of Parent/ Child Substance] Specified Substance Group 1

v

Parent/ Child Substance Specified Substance Group 1 Constituents (Name and ISO-IDMP-ID)

Constituent Role and Properties/ Notes Field
i Page 1

24
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CLASSIFICATION SUBSTANCE ISO-IDMP-DATABASE LAYER DEFINITION continue

\/

Specified Substance Group 2

Specified Substance Group 3

CLASSIFICATION SUBSTANCE ISO-IDMP-DATABASE LAYER DEFINITION continue

—
'
L weGomEmssues

Page 3

2/2/2013
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Layer 1 [Chemical Substance]

Preferred Name ISO-IDMP-ID Preferred Name ISO-IDMP-ID

Parent Substance Parent Substance-ISO-IDMP-ID Child Substance Salt form-1 —— Child Substance Salt form-1
Tent/ oo [— MAP. Preferred Name 1SO-IDMP-ID

et/ e Child Substance Saltform-2 —  Child Substance Salt form-2
Preferred Name I1SO-IDMP-ID

Child Substance Salt Hydrate — Child Substance Salt Hydrate

Preferred Name E 1SO-IDMP-ID
~ ParentLevel 1 Child Substance Hydrates Child Substance Hydrates
Layer 1 [Naming and Coding of Parent (Child) Substances] |
MANDATORY OFFICIAL NAMES MANDATORY CODES
Reference Language Reference
Source Code Code Source Code
cv cv [CA INDEX NAME] cv. [NUMBER]
(:A Index Name EN ISO-Code ‘ [Field Value]: [ALPHA-NUM-CAP-SIGNS] ‘ ‘CS g?:;sw number [Field Value]: INUM-SIGNS] ‘
Reference Language Reference
Source Code Code Source Code
&7 &7 [RECOMMENDED INN LATIN] &Y [vol. number]; [number]; [year]; [list number]
WHO, Martindale EN ISO-Code ‘ [Field Value]: [LATIN ALPHABET] ‘ WHO [Field Value]: [NUM-SIGNS] [
[RECOMMENDED INN ENGLISH]
‘ [Field Value]: [ALPHA-CAP] [ Page 1

27

Layer 1 [Chemical Substance]
Layer 1 [Naming and Coding of Parent (Child) Substances] continue
MANDATORY OFFICIAL NAMES MANDATORY CODES
Reference Language
Source Code Code
oV ov [RECOMMENDED INN SPANISH]
'WHO, Martindale EN ISO-Code ‘ [Field Value]: [LATIN (Spanish alphabet)] ‘ Jump to Layer ?
Documentation
Martindale
[RECOMMENDED INN RUSSIAN]
‘ [Field Value]: [CYRILLIC (Russian alphabet)] ‘
Reference Language INN CHEMICAL NAME OR DESCRIPTION *
Source Code Code
ov oV [SYSTEMATIC CHEMICAL NAME OR DESCRIPTION]
‘l’)":o Chemical Name or ENISO-Code [Field Value]: [ALPHA-NUM-SIGNS]
scription
Reference Language Reference
Source Code Code Source Code
ov oV [MONOGRAPHY NAME] oV [TEN CHARACTERS]
USP/ NF Monograph EN ISO-Code [Field Value]: [ALPHA-NUM-SIGNS] Lsﬁ;cme B ‘ [Field Value]: [ALPHA-NUM]
Reference Language USP/ NF * Jump to Layer ?
Source Code Code o
ov oV [SYSTEMATIC CHEMICAL NAME] (& M°;°!'“°"
g:;’ri';fb?‘em'“' Name or EN ISO-Code [Field Value]: [ALPHA-NUM-SIGNS]
Page 2
28
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Layer 1 [Chemical Substance]

Layer 1 [Naming and Coding of Parent (Child) Substances] continue

MANDATORY OFFICIAL NAMES MANDATORY CODES
Jump to Layer 2
Documentation
EP Monograph
?
Reference Language Reference
Source Code Code Source Code
o cv [MONOGRAPHY NAME] ov [NUMBER]
EP Monograph EN 1SO-Code [Field Value]: [ALPHA-NUM-SIGNS] Ef;ﬁ‘fgmph umber [Field Value]: NUM] [
Reference Language EP* Reference
Source Code Code Source Code
o cv I[SYSTEMATIC CHEMICAL NAME] ov [CHARACTERS]
EP Definition |Evsocoe ‘ [Field Valuel: [ALPHA-NUM-SIGNS] e evcode ‘ [Field Value}: [ALPHA-NUM] ‘
MANDATORY COUNTRY NAMES CODES
Reference Language Reference
Source Code Code Source Code
oV cv [COMMON NAME] cv [CHARACTERS] [HUMAN]
EU, US, CAN, JAN Country ELO fg‘dgg‘;“;"ﬁm [Field Value]: [ALPHA-NUM-SIGNS] f%i‘;';z [CHARACTERS] [VETERINARY]

MANDATORY HOMEOPATHIC NAMES

[Field Value]: [ALPHA-NUM]

CODES
Reference Language Jump to Layer ?
Source Code Code Documentation
cv cv. [SYSTEMATIC HOMEOPATHIC NAME] Reg“i:fa"m"
ossier
EP, DAB (EAB), HAP, HP LA 1SO-Code [Field Value]: [ALPHA-NUM-SIGNS] Page 3
29
Layer 1 [Chemical Substance]
Layer 1 [Naming and Coding of Parent (Child) Substances] continue
MANDATORY HOMEOPATHIC NAMES CODES
Documentation
Registration
Reference. Language Dossier
Source Code Code
cv cv [SYSTEMATIC HOMEOPATHIC CHEMICAL NAME]
EZ},‘??P(EAE)' EN 1SO-Code. [Field Value]: [ALPHA-NUM-SIGNS]
OTHER NAMES, (MANDATORY) CODES
Jump to Layer ?
Registration
Dossier
Reference Language Reference
Source Code Code Source Code
ey cv [SYNONYM NAME] cv [LAB]
Registration Dossier EN 1S0-Code ‘ [Field Value]: [ALPHA-NUM-SIGNS] 1S0-Code [NSC]
[Field Value]: [ALPHA-NUM]
Page 4
30
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PREFERRED NAME:
USP: AMLODIPINEBESYLATE; EP: AMLODIPINE BESILATE;
INN: Amlodipini Besilas [rINNM (la)

INN: Amlodipine Besilate [rINNM (en)]
INN: Besilato de amlodipino [rINNM (es)]
INN: Amnogununa BesunaT [rINNM (ru}]

CHEMICAL NAME:

CAS: 3,5-Pyridinedicarboxylic acid, 2-[(2-aminoethoxy)methyl]-4-(2-
chlorophenyl)-1,4-dihydro-6-methyl-, 3-ethyl 5-methyl ester,
benzenesulfonate (1:1) (CA INDEX NAME)

uspP: 3.5-Pyridinedicarboxylic acid, 2-[(2-aminoethoxy)methyl]-4-(2-
chlorophenyl)1.4-dihydro-6-methyl-, 3-ethyl 5-methyl ester, ()-,
monobenzenesulfonate.

EP: 3-Ethyl 5-methyl (4RS)-2-[(2-aminoethoxy)methyl]-4-(2-
chlorophenyl)-6-methyl-l,4-dihydropyridine-3,5-dicarboxylate
benzenesulphonate.

Martindale Parent Substance AMLODIPINE:

3-Ethyl 5-methyl 2-(2-aminoethoxymethyl)-4-(2-chlorophenyl)-1,4-
dihydro-6-methylpyridine-3,5-dicarboxylate

31

APPLICANT:

Structural foermula:

Molecular formula: CzeHasCINZOs, CsHgO3S

. Relative molecular mass: 567.1 (408.882 + 158.178)
The conversion factor for the salt to the base is 0.721.

- Amlodipine corresponds to the racemic mixture {one asymmetric carbon).

MOLECULAR FORMULA/ Weight:

USP: CoH25CIN:05-CsHgO3S:  567.05

EP: Cg3sHzCINOgS ;. 5671

CAS: C20 H25 CIN2 05 . C6 HE 03 S; No presentation of Mol. Weight.
Martindale: CaoH25CIN2O5,CeHe02S =567.0

32
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Layer 2 [Chemical Substance]

Layer 2 [Naming and Coding of Parent Substance or Child Active Moeity Structural Relationship] continue

Jump to Layer 3

Specific Optical
Rotation
Reference Language pecified Substance,
e o [Isomer type/ Active Moeity/ Impurity/ Degradant/ Metabolite/ Agonist/ Antagonist/ etc] G
Registration Dossier EN [CHARACTERS]
1SO-Code [Field Value]: [ALPHA-NUM-SIGNS]

Language
Code
cv [ENANTIOMER/ TYPE [S, R].] [CHARACTERS] [CHARACTERS]

[Field Value]: [ALPHA-NUM-SIGNS] ‘ [Field Value]: [ALPHA-NUM-SIGNS] ‘ ‘ [Field Value]: [ALPHA-NUM-SIGNS] ‘

[CHARACTERS]
[Field Value]: [ALPHA-NUM-SIGNS]

Reference.
Source Code
cv
Registration Dossier

Reference * Language

EN
1SO-Code

Source Code Code
cv cv

[ENANTIOMER!/ TYPE [R, S|] [CHARACTERS]

EN
1SO-Code [Fiold valuel: [ALPHANUN-SIGNS] [Field Value]: [ALPHA-NUM-SIGNS]
Code

Registration Dossier

Reference

Source Code.
cv cv
- [DIASTERIOMER/ TYPE [S, S]] [CHARACTERS] [CHARACTERS]
Registration Dossier 150-Code [Field Value]: [ALPHA-NUM-SIGNS]
[Field Value]: [ALPHA-NUM-SIGNS] ‘ [Field Value]: [ALPHA-NUM-SIGNS]

Reference Language
Source Code Code
&Y oV CHARACTERS]
[DIASTERIOMER/ TYPE [R, R].] [CHARACTERS] ! ]
Registration Dossier e [Field Value]: [ALPHA-NUM-SIGNS]
= 1SO-Code [Field Value]: [ALPHA-NUM-SIGNS] ‘ ‘ [Field Value]: [ALPHA-NUM-SIGNS] ‘ ¥
Page 3

33

cB G
N —
Rosuvastatin Zinc
Field Name Source/ Role Substance/ ‘ SOURCE VALUE
Reference Name Choice list value
LAYER 0
PARENT SUBSTANCE
INN; USAN; USP;
PREFERRED NAME EP; JAN; JP; IUPAC; ROSUVASTATIN
Common Name;
Approved Name
Registration Dossier
1SO-IDMP-ID Generated Generated
CHILD SUBSTANCE
INN; USAN; USP;
PREFERRED NAME EP; JAN; JP; IUPAC;
Salt form 1 (mineral) Commen Name; ROSUVASTATIN ZINC
Approved Name
Registration Dossier
ISO-IDMP-ID salt form 1 Generated Generated
EQUIVALENT VALUE <1,0000 0,9381
COUNTRY NAME Counfry Name and
CHEMICAL SUBSTANCE | Name Chem. Subst. Dutch Name (NL) ROSUVASTATINE ZINK
in Language NI,
De,Se Fr,Uk, US, Can,
Jan_etc.
ATC-CODE ATC-CODE Human/ Human: C10AAQ7
Veterinary
34
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Rosuvastatin Zinc

STN

Field Name Source/ Role Substance/ SOURCE VALUE
Reference Name | Choice list value
HOMEQPATIC Systematic Chemical
CHEMICAL NAME Homeopathic Name;
EP, DAB, HAP, HP
OTHER NAME Synonym Name (s) T-[4-{4-Fluorophenyl)-6-(1-methylethyl)-2-
REGISTRATION [methyl(methylsulfonyl)amino]-5-pyrimidinyl] -3,5-dihvdroxy-(3R,5S,6E)-6-
DOSSIER heptenoic acid zinc salt (2:1);
(3R,55,6E)-T-{4-(4-fluorophenyl)-6-(1-methylethyl)-2-
[methyl{methylsulfonyl)amino]pyrimidin-5-yl}-3,5-dihydroxyhept-8-enoic acid
zinc salt
OTHER CODE Registration Dossier;
REGISTRATION Lab-Code; NSC
DOSSIER
LAYER 2
PARENT/ CHILD SUBSTANCE MANDATORY Mol. Formula; Mol. Weight; Mol. Structure
MOLECULAR FORMULA | Registration Dossier;
STN; EP; USP; (c;;H;;FN;;OsSh .In
Martindale
MOLECULAR WEIGHT Registration Dossier, 1026.46 Da [(480.5); + 65.38]
EP; USP; Martindale
INCHI CODE and INCHI | Generated value T
KEY [ ]
MOLECULAR Registration Dossier; . W TIII R,
STRUCTURE EP; USP; Martindale; [y H I '

w
a1

c B G

Rosuvastatin Zinc

Source/
Reference Name

Role Substance/
Choice list value

SOURCE VALUE

Racemic Mixture [+/-]

Registration Dossier;
EP; USP; Martindale

No, Chiral Substance

Two chiral centers [3R, 55]

Molecular Structure

Registration Dossier;
EP; USP; Martindale

Molecular Weight

Registration Dossier;
EP; USP; Martindale

Chemical Name
(Structurally Related
Substance)

Registration Dossier;
EP; USP; Martindale

Impurity:
Enantiomer type 35,5R

(35,5R BE)-7-(4-(4-fiuorophenyl) 5-{1-methylethyl)2-

[methyl{methylsulfonyl)amino]pyrimidin-5-yl}-3,5-
dihydroxyhept-6-enoic acid zinc salt

Molecular Structure

Registration Dossier,
EP; USP; Martindale

Molecular Weight

Registration Dossier;
EP; USP; Martindale

513.19Da

Chemical Name
(Structurally Related
Substance)

Registration Dossier;
EP; USP; Martindale

Impurity. RVA-IMP Chac
(Lactone)

N-[4-(4-flucrophenyl)-5-{(E)-2-[(2S,4R)-4-hydroxy-6-
oxotetrahydro-2H-pyran-2-
yllethenyl}-6-{1-methylethyl)pyrimidin-2-yI]-N-
methylmethanesulfonamide

Molecular Structure

Registration Dossier;
EP; USP; Martindale

Molecular Weight

Registration Dossier,
EP. USP; Mariindale

Chemical Name
(Structurally Related
Substance)

Registration Dossier;
EP; USP; Martindale

Impurity: RVAIMP 1
Diasteriomer type [3R,5R]

[3R,5R,6E)-T-{4-(-Tiucrophenyl)-6-(1-methylethyl)-
2-[methyl{methylsulfonyl)amine]pyrimidin-5-yl}-3,5-
dihydroxyhept-6-enoic acid zinc salt
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SPECIFIED_SUBSTANCE_GROUP2

+ SPECIFIED_SUBSTANCE_GROUPZ_ID
+ PARENT_SUBSTANCE IO
+ SPECIFIED_SUBSTANCE_GROUP2_NAME

0.

SUBSTANCE

SPECIFIED_SUBSTANCE_GROUP1

o

SPECIFIED_SUBSTANCE_GROUP4

+ SUBSTANCE_ID

+ SPECIFIED_SUBSTANCE_GROUP1_ID
+ SPECIFIED_SUBSTANCE_GROUP1_NAME

+ SPECIFIED_SUBSTANCE_GROUP4_ID
+ PARENT_SUBSTANCE_IDs

notes

0.r

SPECIFIED_SUBSTANCE_GROUP3

+ SPECIFIED_SUBSTANCE_GROUP3_ID
+ PARENT_SUBSTANCE_ID
+ SPECIFIED_SUBSTANCE_GROUP3_NAME

37
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Documentation Layer

Abstract

d!

Karlsruhe, Gi

Field Name | Source/ Role Substance/ | SOURCE VALUE
Name Choice list value
LAYER 6
[PARENT (CHILD) ] DOCUMENTATION
DOMAINS
PUBLIC DOMAIN

Scientific Information | Articles/ Textbook NO
Definitions of Official Monograph NO
Substances/ Monograph | USP/ EP
Data view of Chemical | STNEasy Database, YES

y

Restricted Domain PART

Martindale MDnoiraih NO

CTD Quality

Module M2
2.3.S Quality Overall
Summary (Substance)

CTD M2

YES

CTD Quality Modules

Module M3
3.2.5.1: General
Properties

- Nomenclature

CTDM3

YES

Module M3

3.2.5.2 Manufacturing

- Manufacturer(s) and
Sites;

- Process and Controls

CTD M3

YES
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(T
Linaclotide, Public domain

WHO: WHO Drug Information, Vol. 21, No. 3, 2007 Recommended INN: List 58

linaclotidum
linaclotide [9-L-tyrosine]heat-stable enterotoxin (Escherichia coli)-(6-19)-peptide

linaclotide [9-L-tyrosine]entérotoxine thermostable (Escherichia coli)-
(6-19)-peptide

linaclotida [9-L-tirosina]enterotoxina termoestable (Escherichia coli)-
(6-19)-péptido

C59 H79 N15 021 S6

H Cys Cys Glu Tyr Cys Cys Asn Pro
Ala Cys Thr Gly Cys Tyr OH

c B G

Linaclotide, Restricted Domain
Small Notes ICI:
Mol. Gew,:1.526,8 Da;
Mol. Form.: C59 H79 N15 021 S6

Linaclotide is a 14-amino acid synthetic peptide with 3 disulfide bonds. All amino acid are of
L-configuration. Linaclotide contains three disulfide bridges between Cys' and Cys®, Cys?
and Cys'®, and Cys® and Cys'®. The chemical structure is shown in the following figure:

Figure 1: Chemical structure of linaclotide
1 2 3 4 5 6 7 8 9 10 1 12 13 14

H_C¥5—‘Cys_‘G|u—‘Tyr—‘C s*C}fs*Asn—Pro—Ala~Cys—Thr—GlyﬂCTs— Tyr—OH

Physically, linaclotide is an amorphous, white to off-white powder, soluble in water and
aqueous sodium chloride (0.9%). Sequence length: 14; Sequence: 1 CCEYCCNPAC TGCY;
The ES+-data therefore confirms the expected primary sequence of linaclotide: Cys-Cys-
Glu-Tyr-Cys-Cys-Asn-Pro-Ala-Cys-Thr-Gly-Cys-Tyr (CCEYCCNPACTGCY). Electrospray
mass spectrometry shows a monoisotopic mass of 1524 .8 Da, in good agreement with the
expected value of 1525 .4 + 1 Da for linaclotide.
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(T
Linaclotide, Restricted Domain

Linaclotide, is a potent and selective guanylate cyclase-C (GC-C) receptor agonist, which is
locally acting within the gastrointestinal (GI) tract. This first-in-class, orally administered
peptide is structurally related to the guanylin peptide family, which is involved in the
regulation of intestinal fluid homeostasis and bowel function. The guanylin family of peptides
includes the hormones guanylin and uroguanylin.

_naclotide RS-TCEP infusion Sul tune 764 #1-114 RT 000033 AV 114 NL 225E5
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0 [MA2HT* [M+Na
g B0 & I+
2 [M2Na
o 40
E
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THANK YOU FOR YOUR ATTENTION

Postal address: P.O. Box 8275 , 3503 RG Utrecht,
The Netherlands

Miss Ing. C.G. Matai, Chemist <cg.matai@cbg-meb.nl>
Drs. H. Diederik, Pharmacist <h.diederik@cbg-meb.nl>
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